
CITY OF  
MISSOULA

WASTEWATER FACILITY PLAN2019

emeryk
New Stamp



 
 

i 

TABLE OF CONTENTS 
 
CHAPTER 1 INTRODUCTION ....................................................................................... 1-1 

1.1. Background .......................................................................................................... 1-1 
1.2. Report Objectives ................................................................................................. 1-3 
1.3. Report Organization ............................................................................................. 1-4 

CHAPTER 2 BASIS OF PLANNING .............................................................................. 2-1 
[...]
Other Surface Restoration 3,161 LF 47,000$          Dewatering 1 LS 10,000$          

Connection to Existing Manhole 1 LS 3,000$            Bypass Pumping Setup/Teardown 1 LS 8,000$            

Bypass Pumping (800 gpm) 7 WKS 35,000$          

Subtotal 723,000$        Subtotal 552,000$        

General Conditions 108,000$        General Conditions 83,000$          

Contingency
 1

470,000$        Contingency
 1

359,000$        

Total 1,301,000$     Total 994,000$        

Item Cost Item Cost

15" ASTM F679 PVC Sewer Pipe 2,642 LF 198,000$        18" ASTM F679 PVC Sewer Pipe 385 LF 39,000$          

48" Manholes 10 EA 60,000$          48" Manholes 4 EA 24,000$          

Asphalt Pavement Surface Restoration 2,642 LF 198,000$        Asphalt Pavement Surface Restoration 385 LF 29,000$          

Bypass Pumping Setup/Teardown 1 LS 8,000$            Bypass Pumping Setup/Teardown 1 LS 10,000$          

Bypass Pumping (600 gpm) 6 WKS 30,000$          Bypass Pumping (1,500 gpm) 1 WKS 5,000$            

Subtotal 494,000$        Subtotal 107,000$        

General Conditions 74,000$          General Conditions 16,000$          

Contingency
 1

321,000$        Contingency
 1

70,000$          

Total 889,000$        Total 193,000$        

Item Cost Item Cost

20" MJ Ductile Iron Wye 1 EA 5,000$            18" ASTM F679 PVC Sewer Pipe 2,742 LF 274,000$        

20"x14" Reducer 1 EA 2,000$            48" Manholes 11 EA 66,000$          

14" Buried Plug Valve 2 EA 10,000$          Asphalt Pavement Surface Restoration 1,371 LF 103,000$        

14" MJXMJ Ductile Iron Wye 1 EA 4,000$            Other Surface Restoration 1,371 LF 21,000$          

20" Flexible Coupling 1 EA 2,000$            Bypass Pumping Setup/Teardown 1 LS 8,000$            

14" Flexible Coupling 1 EA 2,000$            Bypass Pumping (1,000 gpm) 6 WKS 30,000$          

14" C-900 PVC Pipe 1 LS 2,000$            

Landscape Surface Restoration 1 LS 1,000$            

Subtotal 28,000$          Subtotal 502,000$        

General Conditions 4,000$            General Conditions 75,000$          

Contingency
 2

7,000$            Contingency
 1

326,000$        

Total 39,000$          Total 903,000$        

1. This is a Class 5 cost estimate and a 65% contingency was applied to account for unknown future bidding climates, changes in material costs, details not 

    included, and other unknowns.  Costs are expressed in 2019 dollars.

2. This is a Class 3 cost estimate and a 25% contingency was applied to account for unknown future bidding climates, changes in material costs, details not 

    included, and other unknowns.  Costs are expressed in 2019 dollars.

Re-Align Momont #2 Force Main to MH P02-3-N31A in West Broadway Upsize Gravity Mains Upstream of Caras Park Lift Station

Connect 14" Linda Vista Golf Course Force Main to 20" Reserve Street 

Force Main
Upsize Gravity Sewer Main between Momont #1 and Momont #2

Upsize Gravity Mains Upstream of Momont #1
Upsize Lower Miller Creek Road and Linda Vista Boulevard Gravity 

Mains



Item Cost Item Cost

36" ASTM F679 PVC Sewer Pipe 1,449 LF 290,000$        42" ASTM F679 PVC Sewer Pipe 1,132 LF 283,000$        

60" Manholes 6 EA 45,000$          48" Jack and Bore/Directional Drill 500 LF 625,000$        

Asphalt Pavement Surface Restoration 725 LF 54,000$          72" Manholes 5 EA 55,000$          

Other Surface Restoration 725 LF 11,000$          Asphalt Pavement Surface Restoration 113 LF 8,000$            

Dewatering 1 LS 25,000$          Other Surface Restoration 1,019 LF 15,000$          

Shoring (Deep Excavation) 1 LS 15,000$          Dewatering 1 LS 100,000$        

Bypass Pumping Setup/Teardown 1 LS 15,000$          Shoring (Deep Excavation) 1 LS 50,000$          

Bypass Pumping (10,000 gpm) 6 WKS 60,000$          MDT Coordination (Reserve Street) 1 LS 20,000$          

Bypass Pumping Setup/Teardown 1 LS 15,000$          

Bypass Pumping (13,000 gpm) 5 WKS 50,000$          

Subtotal 515,000$        Subtotal 1,221,000$     

General Conditions 77,000$          General Conditions 183,000$        

Contingency
 1

335,000$        Contingency
 1

794,000$        

Total 927,000$        Total 2,198,000$     

Item Cost Item Cost

18" ASTM F679 PVC Sewer Pipe 1,210 LF 121,000$        Site Work 1 LS 40,000$          

48" Manholes 7 EA 42,000$          Bypass Pumping 1 LS 30,000$          

Asphalt Pavement Surface Restoration 1,210 LF 91,000$          Concrete 1 LS 5,000$            

Bypass Pumping Setup/Teardown 1 LS 10,000$          Replacement Pumps 1 LS 80,000$          

Bypass Pumping (1,300 gpm) 3 WKS 15,000$          Pipe and Mechanical 1 LS 40,000$          

Wet Well Lining 1 LS 20,000$          

Generator 1 LS 30,000$          

Electrical and Controls 1 LS 50,000$          

Subtotal 279,000$        Subtotal 295,000$        

General Conditions 42,000$          General Conditions 44,000$          

Contingency
 1

181,000$        Contingency
 1

192,000$        

Total 502,000$        Total 531,000$        

Item Cost Item Cost

Site Work 1 LS 50,000$          Site Work 1 LS 56,500$          

Bypass Pumping 1 LS 40,000$          Bypass Pumping 1 LS 10,000$          

Concrete 1 LS 5,000$            Concrete 1 LS 45,000$          

Replacement Pumps 1 LS 100,000$        Replacement Pumps 1 LS 120,000$        

Pipe and Mechanical 1 LS 50,000$          Pipe and Mechanical 1 LS 55,000$          

Wet Well Lining 1 LS 24,500$          Wet Well Lining 1 LS 24,500$          

Generator 1 LS 35,000$          Generator 1 LS -$                    

Electrical and Controls 1 LS 55,000$          Electrical and Controls 1 LS 60,000$          

Subtotal 359,500$        Subtotal 371,000$        

General Conditions 54,000$          General Conditions 56,000$          

Contingency
 1

234,000$        Contingency
 2

93,000$          

Total 648,000$        Total 520,000$        

1. This is a Class 5 cost estimate and a 65% contingency was applied to account for unknown future bidding climates, changes in material costs, details not 

    included, and other unknowns.  Costs are expressed in 2019 dollars.

2. This is a Class 3 cost estimate and a 25% contingency was applied to account for unknown future bidding climates, changes in material costs, details not 

    included, and other unknowns.  Costs are expressed in 2019 dollars.

Mastad Lift Station Capacity Modification (480 gpm)

Kelly Island Lift Station Capacity Modification (1,025 gpm)
Momont No. 2 Lift Station Capacity Modification 

(1,500 gpm)

Upsize 30-inch Interceptor in Clark Fork Drive Upsize 36-inch Interceptor Crossing Clark Fork River

Upsize 24th Avenue Gravity Mains between Briggs Street and 39th 

Street



WASTEWATER  
FACILITY PLAN

CHAPTER 7 - EXISTING TREATMENT PLANT DESCRIPTION AND 
CAPACITY ASSESSMENT



 
 

7-1 

CHAPTER 7 EXISTING TREATMENT PLANT DESCRIPTION 
AND CAPACITY ASSESSMENT 

7.1. INTRODUCTION 
The Missoula wastewater treatment plant (WWTP) is located in the northern part of the City on the banks 
of the Clark Fork River. It receives the City’s wastewater via two gravity trunk mains. A 36-inch main 
crosses the river immediately adjacent to the WWTP and a 30-inch main reaches the plant from the north 
on the same side of the river. Treated and disinfected effluent is discharged to the Clark Fork River. 
Figure 7-1 shows an overall site plan noting the locations of all major structures. 

This chapter presents a history of the WWTP, process flow diagram and hydraulic profile, and 
descriptions of the existing unit processes. An assessment of each unit process is provided for condition 
of the existing equipment, performance of the unit process, and its capacity. 

7.2. HISTORY OF THE EXISTING WASTEWATER TREATMENT FACILITY 
The Missoula WWTP was initially designed in 1961 to provide grit removal, primary clarification, 
disinfection (chlorination), anaerobic sludge digestion and sludge drying facilities. In 1973, the plant was 
upgraded to a conventional activated sludge plant with a design capacity of 9.0 mgd. In 1984, the 
headworks facility was replaced and a new final clarifier was added. In 1986, the aeration system was 
upgraded from a mechanically aerated, coarse-bubble diffusion system to a fine-bubble aeration system 
employing ceramic disk diffusers. In 1995 several pump stations were modified and in 1996, a new belt 
filter press was added to the two existing units. The design flow was 8.99 mgd. 

In 1994, the operating staff began operating the activated sludge basins with an anaerobic zone to 
encourage biological phosphorus removal. The anaerobic zone (25 percent of process volume) was 
created by turning off the air supply to the first of the four cells, in each of the two bioreactors. Return 
activated sludge (RAS) continued to be pumped to this first anaerobic cell with the remainder of the 
existing tanks operating as aerobic zones to provide BOD reduction and limited nitrification. 

In 2003 and 2004, the WWTP was improved and expanded to provide biological nutrient removal (BNR) 
and increase capacity. Additions included construction of a new treatment train consisting of two 
bioreactor trains and three secondary clarifiers, as well as modifications to the existing bioreactor basins 
that would allow for BNR in all bioreactors. Other process and equipment upgrades were completed to 
replace aging systems, provide added capacity, or take advantage of newer technology and better 
efficiencies. The upgraded average day plant capacity was and still is 12.0 mgd with a maximum month 
design flow of 13.8 mgd. 

In 2006, one of the existing three belt filter presses was replaced with a high volume centrifuge dewatering 
system. Ten years later, a volute press was purchased to replace the remaining belt filter presses for 
solids dewatering. The most recent major upgrades in 2011 replaced the Headworks Building for the 
second time in the history of the plant, added influent flow metering, and improved effluent flow metering.   



100 YEAR

FLOOD LINE.

 ELEV.= 3134±

TOP OF BANK

HEADWORKS

BUILDING

HYBRID

POPLAR PLOT

HEADWALL

 OUTFALL

STRUCTURE NO. 2

468'±

3
4
7
'
±

NEW VORTEX

GRIT SYSTEM.

PRIMARY INFLUENT

COLLECTION BOX

PRIMARY PLANT

ENTRANCE.

SEPTAGE

RECEIVING STATION

FINAL EFFLUENT

MEASUREMENT

STRUCTURE.

SECONDARY

PLANT ENTRANCE

INFLUENT MANHOLE

TWAS STORAGE

TANK

COGEN UNIT

FIGURE NUMBER

©

PROJECT NO.

DRAWN BY:

DSGN. BY:

APPR. BY:

DATE:

COPYRIGHT     MORRISON-MAIERLE, INC., 2019

R:\1657\039 Wastewater Facility Plan\ACAD\Exhibits\FIG 7-1.dwg Plotted by jerry a. chambers on Apr/22/2019

engineers    surveyors    planners    scientists

Morrison

Maierle

1 Engineering Place

Helena, MT  59602

406.442.3050

www.m-m.net

1657.039.800

7-1

MISSOULA WASTEWATER FACILITY PLAN

MISSOULA MONTANA

OVERALL SITE PLAN

JAC

RL

JMA

10/2018

50 1002550 0

SCALE IN FEET



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-3 

In a process initiated in 2007, the City explored and subsequently invested in a hybrid poplar plantation 
that takes up to 1.5 mgd of effluent flow during the growing season, effectively removing the associated 
nutrient load from the river. Another environmentally friendly investment included the installation of a co-
generation facility that can convert digester gas to electricity and help supply the WWTP.  

In 2018, the City finalized its purchase of EKO Compost, a composting facility located to the west of the 
plant. The plant has sent all of its biosolids to the facility for decades.  City ownership will ensure that 
cost effective solids handling continues to provide full treatment by a combination of digestion, aerated 
storage and composting. The following graphic summarizes the history of the WWTP from its original 
construction to the present. 

  



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-4 

  



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-5 

  



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-6 

  



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-7 

7.3. WASTEWATER TREATMENT PLANT 

7.3.1. Description 

The Missoula WWTP is a conventional secondary treatment facility with biological nutrient removal (BNR) 
capability that utilizes an activated sludge process. Treatment of the wastewater generated by the City 
begins in the headworks facility where the wastewater is screened and degritted before flowing to the 
primary clarifiers for initial settling. Following primary clarification, primary effluent is pumped to two sets 
of bioreactors. A sequence of anaerobic, anoxic, and fully aerated cells in the bioreactors facilitate 
removal of BOD, nitrogen, and phosphorus. Mixed liquor from the bioreactors flows to secondary clarifiers 
where the suspended solids settle to the bottom and treated effluent flows over the weir and to the UV 
disinfection system. Disinfected effluent is discharged to the Clark Fork River.  

The solids process train in the treatment plant starts with the sludge that is collected from the primary 
clarifiers. Primary sludge is pumped directly to the fermenter and then to anaerobic digesters. The 
fermenter provides volatile fatty acids (VFAs) for the biological phosphorous removal process and 
reduces sludge volume. The anaerobic digesters further reduce sludge volume and provide sludge 
stabilization and pathogen reduction.  

A portion of the sludge collected from the secondary clarifiers is pumped as return activated sludge (RAS) 
to the bioreactors while a smaller portion, the waste activated sludge (WAS) is pumped to a dissolved air 
floatation thickening unit (DAF). The thickened WAS (TWAS) is pumped to an aerated storage tank.  
TWAS and digested primary sludge are pumped in batches to the dewatering facility. The dewatered 
solids are transported via a conveyor belt to the neighboring composting facility for further processing. 
Figure 7-2 shows the process flow diagram for all liquid and solids handling process streams.  

7.3.2. Condition, Performance, and Capacity  

The WWTP is well-maintained and consistently operating as intended. The following list presents an 
overall summary of the current condition, performance, and capacity of the plant. The following sections 
present descriptions and condition, performance, and capacity assessments of all major plant process 
steps and equipment. General conclusions are: 

• Missoula WWTP staff has an excellent record of proactive plant maintenance resulting in 
equipment longevity. 

• The service life for most existing equipment is expected to last through the planning period or 
beyond with good maintenance and service. 

• Plant staff monitor equipment and evaluate replacement needs on an ongoing basis. 
• Plant performance overall has been very consistent and in compliance with MPDES permit limits. 

In the five years of data used for this analysis, only four occasions of permit violations were noted 
a WET test, pH, E. coli, and ammonia. 

• Current design capacity of the plant is 12.0 mgd for average day. 
• 2037 projected average day flow is 11.2 mgd.  



FSU

FSU

SSD

PRESSATE

SECONDARY

DIGESTERS

PRIMARY

PE

FERMENTER

SUBNATANT

RS

TO DISPOSAL

SCREENING GRIT

REMOVAL

WFS

P
S

D

PSD

P
S

D

FSU

PUMP STATION

ELUTRIATION

PRIMARY

CLARIFIERS

PRIMARY EFFLUENT

LIFT STATION

W
A

S

SIDE 2 SECONDARY CLARIFIERS

PE

RAS

BIOREACTOR 4

SIDE 2 BIOREACTORS

PE

RAS

BIOREACTOR 3

RAS/WAS

TWAS

RAS

Cl

2

S
S

M

SE

SE

SE

SIDE 2 RAS/WAS

PUMP STATION

SIDE 1 SECONDARY CLARIFIERS

SLUDGE THICKENING

WAS

R
A

S
 

FSU

RAS

Cl

2

BIOREACTORS

FSU

PE

PE

PE

RAS

RAS

BIOREACTOR 1

BIOREACTOR 2

SPLITTER

BOX

SE

SE

SE

PI

PE

P

E

P

E

P
S

D

P
S

D

PSM

EW

E
W

SIDE 1

ML

ML

RAS

SSM

WAS/SSM

T
W

A
S

S
S

M

S
E

ML

ML

EW

ML

E
W

FE TO CLARK

FORK RIVER

PSD

T
W

A
S

SSM

RAS/WAS

SSM

TWAS

TWAS

STORAGE

SLUDGE

STORAGE

POLYMER

FSU

ML

ML

ML

ML

ML

ML

ML

PARSHALL FLUME

MULTI-RAKE

MECHANICAL BAR

SCREENS

MANUAL

BAR SCREEN

VORTEX GRIT

CHAMBERS

UV

DISINFECTION

EFFLUENT FLOW

MEASUREMENT

CENTRIFUGE

(BACKUP)

VOLUTE PRESS

TO COMPOST

WEIR

INFLUENT FLOW

MEASUREMENT

(ROTATING USE OF 2 OF 3 CLARIFIERS)

SIDE 1 RAS/WAS

PUMP STATION

FIGURE NUMBER

©

PROJECT NO.

DRAWN BY:

DSGN. BY:

APPR. BY:

DATE:

COPYRIGHT     MORRISON-MAIERLE, INC., 2019

R:\1657\039 Wastewater Facility Plan\ACAD\Exhibits\FIG 7-2.dwg Plotted by jerry a. chambers on Apr/8/2019

engineers    surveyors    planners    scientists

Morrison

Maierle

1 Engineering Place

Helena, MT  59602

406.442.3050

www.m-m.net

1657.039.800

7-2

MISSOULA WASTEWATER FACILITY PLAN

MISSOULA MONTANA

PROCESS FLOW DIAGRAM

JAC

RL

JMA

10/2018

NOTE:  PROCESS FLOW SCHEMATIC IS FOR ILLUSTRATION ONLY AND IS NOT TO BE USED FOR

CONSTRUCTION.  ONLY PRIMARY AND MAJOR SECONDARY PROCESS FLOW PATTERNS ARE SHOWN.

LIQUID PROCESS

NOT CURRENTLY USED

SOLIDS PROCESS

FLOW STREAM ID:

LEGEND:

RS RETURN STREAM

PI PRIMARY INFLUENT

PE PRIMARY EFFLUENT

PSM PRIMARY SCUM

PSD PRIMARY SLUDGE

EW ELUTRIATION WATER

FSU FERMENTER SUPERNATANT

RAS RETURN ACTIVATED SLUDGE

ML MIXED LIQUOR

SSM SECONDARY SCUM

SE SECONDARY EFFLUENT

WAS WASTE ACTIVATED SLUDGE

TWAS THICKENED WAS

WFS WASTE FERMENTER SLUDGE

SSD SECONDARY SLUDGE



 Chapter 7 
Wastewater Facility Plan Existing Wastewater Treatment Plant Evaluation 

7-9 

• Projected maximum day and peak hour flows are higher than those projected in 2001 when the 
plant design criteria were developed. 

• Treatment for nutrients at current permit limits would become difficult at average flows over 9.2 
mgd. 

• Projected permit limits for nutrients are lower than current limits which may affect overall plant 
treatment capacity. 

• Hydraulically, the plant could likely handle 2037 average and maximum month flows but would 
be challenged at projected 2037 maximum day and peak hour flows. 

7.4. HYDRAULIC PROFILE 
Figures 7-3 – 7-5 show the hydraulic profile through the plant. The hydraulic profile follows the liquid 
stream from influent to effluent and lists water surface elevations for 2037 maximum month and peak 
hour flow conditions. Elevations shown are based on the plant datum that has been used for 
design/construction projects over the past 20 years. An Excel-based hydraulic profile calculator was used 
to model water surface elevations throughout the plant. The calculator uses a number of conservative 
assumptions and results in a slightly conservative approach appropriate for planning and design of new 
projects.  

7.4.1. Hydraulic Profile Calculator Input 

Assumptions made for the calculation of the hydraulic profile include the following: 

• Plant design flows for average day and peak hour taken from 2002 WWTP Record Drawings 
• Elevations based on 2002 WWTP Record Drawings and 2012 Headworks Record Drawings 
• Starting water surface elevation: 100-yr flood elevation per 2002 WWTP As-Bid Drawings 
• Current equipment, pipe sizes, and plant configuration used for all modeled scenarios 
• Maximum wet well level used for all pump stations 
• Pump capacity evaluated separately; no use of redundant pumps and associated piping 
• Two of three Side 1 secondary clarifiers in use, including largest unit 
• Two Side 2 secondary clarifiers in use for 2017 flows; three secondary clarifiers in use for 2037 

flows 
• RAS flow: 0.95Q, capped at RAS pump station firm capacities of 3.7 mgd and 6.4 mgd for Side 1 

and Side 2 bioreactors, respectively 
• Flow split between Side 1 and Side 2 bioreactors: 37% and 63%, respectively, based on data; up 

to maximum flows for the Side 1 bioreactor: 5.5 mgd average, 6.0 mgd maximum month, 6.8 mgd 
maximum day, 8.3 mgd peak hour; all flows in excess of Side 1 bioreactor maximum capacity 
routed to Side 2 bioreactor 

• Three primary clarifiers in use for all scenarios 
• Two influent screens in service for all scenarios  



3120

3115

3125

WS 3119.05

WS 3118.66

GRADE ELEV 3137.00

3145

3130

3135

3140

INV ELEV

3130.53

42" DIA

36" INFLUENT

3110

3105

3100

3150

3131.67

3134.50

3138.33

3105.00

CREST 3117.20

WS 3119.02

WS 3118.63

MAX. WS 3115.00

WS 3142.27

WS 3141.97

WS 3142.17

WS 3141.88

3116.45

3115.00

3118.00

WS 3117.02

WS 3116.65

WS 3116.15

WS 3115.91

MIN. WS 3109.00

WS 3140.78

WS 3140.56

TOW ELEV 3145.00

3116.95

3140.83

EL. 3116.50

WS 3115.02

WS 3115.01

BAFFLE

WALL

INV ELEV

3117.25

INV ELEV

3121.05

3125.50

WS 3140.03

WS 3139.36

WS 3140.82

WS 3140.43

WS 3137.96

WS 3137.66

WEIR EL. 3138.64

WS 3138.79

WS 3138.77

2
4
"
 
D

I
A

INV ELEV

3126.92

2
4
"
 
D

I
A

INV ELEV

3130.17

WEIR ELEV 3139.45

3140.83

24" DIA

TOW ELEV

3134.50

MAX WS 3134.00

24" DIA

TOS ELEV 3138.00

GRADE ELEV 3137.00

FIGURE NUMBER

©

PROJECT NO.

DRAWN BY:

DSGN. BY:

APPR. BY:

DATE:

COPYRIGHT     MORRISON-MAIERLE, INC., 2019

R:\1657\039 Wastewater Facility Plan\ACAD\Exhibits\FIG 7-3.dwg Plotted by jerry a. chambers on Apr/8/2019

engineers    surveyors    planners    scientists

Morrison

Maierle

1 Engineering Place

Helena, MT  59602

406.442.3050

www.m-m.net

1657.039.800

7-3

MISSOULA WASTEWATER FACILITY PLAN

MISSOULA MONTANA

HYDRAULIC PROFILE - INFLUENT TO GRIT BASIN EFFLUENT

JAC

RL

JMA

10/2018

NOTE:  PROCESS FLOW SCHEMATIC IS FOR ILLUSTRATION ONLY AND IS NOT TO BE USED FOR

CONSTRUCTION.  ONLY PRIMARY AND MAJOR SECONDARY PROCESS FLOW PATTERNS ARE SHOWN.

WS 3144.43

  WS 3144.58



WS 3141.40

WS 3141.31

WS 3141.88

WS 3141.80

WS 3144.09

  WS 3143.72

3120

3125

3130

3135

3140

3145

3150

WS 3144.83

  WS 3144.54

36" DIA.

3120

3115

3125

3145

3130

3135

3140

3137.00

30" DIA.
42" DIA.

WS 3139.34

WS 3138.12

TOW ELEV 3143.55

WS 3143.74

WS 3143.25

WS 3142.75

WS 3142.77

42" DIA.

4
2
"
 
D

I
A

.

WS 3138.80

WS 3137.86

V-NOTCH WEIR 3138.87

TOW ELEV 3141.0

WS 3141.01

WS 3140.96

WS 3139.03

WS 3139.01

WS 3141.04

WS 3140.99

MAX. WEIR EL. 3140.50

TOW ELEV 3143.0

3132.50

WS 3138.98

WS 3138.97

WS 3137.62

WS 3137.75

2
4
"
 
&

 
3
6
"
 
D

I
A

.

42" DIA.

24" DIA.

TOW ELEV 3146.50

WEIR ELEV. 3144.00

TOW ELEV 3143.08

V-NOTCH WEIR 3140.54

WS 3140.67

WS 3140.66

WS 3141.65

WS 3141.74

WEIR ELEV 3142.07

T.O.W. ELEV 3145.5

WS 3139.32

WS 3138.08

INV ELEV

3121.00

INV ELEV 3125.13

INV ELEV 3119.00

INV ELEV 3126.92

INV ELEV 3125.00

INV ELEV 3122.00

INV ELEV

3132.50

20" DIA.

INV ELEV

3130.50

INV ELEV

3130.50

WEIR ELEV 3141.33

2
4
"
 
&

 
3
0
"
 
&

 
3
6
"
 
D

I
A

.

36" DIA.

42"

DIA.

30"

DIA.

INV ELEV

3132.50

FIGURE NUMBER

©

PROJECT NO.

DRAWN BY:

DSGN. BY:

APPR. BY:

DATE:

COPYRIGHT     MORRISON-MAIERLE, INC., 2019

R:\1657\039 Wastewater Facility Plan\ACAD\Exhibits\FIG 7-4.dwg Plotted by jerry a. chambers on Apr/9/2019

engineers    surveyors    planners    scientists

Morrison

Maierle

1 Engineering Place

Helena, MT  59602

406.442.3050

www.m-m.net

1657.039.800

7-4

MISSOULA WASTEWATER FACILITY PLAN

MISSOULA MONTANA

HYDRAULIC PROFILE - PRIMARY

EFFLUENT SPLITTER BOX TO

SECONDARY CLARIFIER EFFLUENT

JAC

RL

JMA

10/2018

NOTE:  PROCESS FLOW SCHEMATIC IS FOR ILLUSTRATION ONLY AND IS NOT TO BE USED FOR

CONSTRUCTION.  ONLY PRIMARY AND MAJOR SECONDARY PROCESS FLOW PATTERNS ARE SHOWN.

- CLARK FORK RIVER AT 100 YEAR FLOOD ELEVATION

- FLOW SPLIT AT PRIMARY EFFLUENT LIFT STATION: 63% TO NEW SECONDARY PROCESS

                                         37% TO EXISTING SECONDARY PROCESS

- RAS FLOW RATE = 95%, CAPPED AT 3.7 mgd FOR SIDE 1 AND 6.4 mgd FOR SIDE 2.

- 2017: 2 SIDE 2 CLARIFIERS

- 2037: 3 SIDE 2 CLARIFIERS

ASSUMPTIONS:

WS ELEVATION FOR 2037 PEAK HOUR FLOW (26.6 mgd)

WS ELEVATION FOR 2017 PEAK HOUR FLOW (18.2 mgd)

WS 3144.43

  WS 3144.58

KEY:



3120

3125

3145

3130

3135

3140

3120

3125